



**Test Report**

Number: PL1608050

Page 1 of 2

Applicant : Swanwick Sleep

Address of Applicant : 1560 N Laurel Ave, Suite 205, Los Angeles, CA, 90046

Date of Receiving Samples : May 25, 2016

Testing Period : May 27, 2016

Samples Description :

The submitted sample and sample information was/were submitted and identified by/on behalf of client;

- Sample Name : Blue Light Blocking Glasses
- Model No. : SBLBG-101
- Quantity : 1 piece
- Material : Frame \_ Acetate, Lenses \_ CR39
- Cat. No. : Not Provided
- Filter Type : Uniform Lenses
- Color : Frame\_ Black; Lenses\_ Solid Orange
- P.O. No. : Not Provided
- Supplier / Brand : Swanwick Sleep
- Buyer : Not Provided
- Goods exported to : North America, Europe, Asia, Oceania
- Country of Origin : PRC

Tests Conducted : As requested by the applicant, the testing was performed on the right lens of submitted sample. Please refer to attached page(s) for details.

Conclusion :

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Submitted Sample	EN ISO 12312-1:2013+A1:2015, Eye and face protection—Sunglasses and related Eyewear — Part 1: Sunglasses for general use, only test: - Clause 5.3.5 – Blue light transmittance	---

\*\*\*\*\*

Issued by stamp  
 Date of Issued: May 27, 2016  
 For and on behalf of:  
 Shenzhen Precision Eyewear Testing & Inspection Services Co., Ltd.

Manager: WenHua Li



## Test Report

Number: PL1608050

Page 2 of 2

### Tests Conducted

#### Blue light transmittance — Clause 5.3.5

Sample Number: 1608050-01			
Test Items	Requirements	Right	Result
$\tau_{sb}$ (380~500)nm (%)	---	0.3	Ref. Only

#### Appendix: Picture of test sample



----- End of Report -----

This report is effective only with both signature and designated stamp. Unless otherwise stated the result(s) shown in this report refer only to the sample(s) tested. This report shall not be altered, increased or deleted, without prior approval of PEL.